
West Bay Sanitary District 
 

 
 
 

 

WEST BAY SANITARY DISTRICT 
 
 
 

 

 

 

 

REQUEST FOR QUALIFICATIONS 

Project #1763.0 

Bayfront Recycled Water Facility Project 

Design-Build (DB) Services 
 
 
 
 
 
 
 
 
 
 
 

SOQ SUBMITTAL DEADLINE: 
2:00 P.M. Pacific Time, Thursday, October 19, 2023  

 

SOQ SUBMITTAL LOCATION: 
Attn:  Sergio Ramirez 

West Bay Sanitary District 

500 Laurel Street 

Menlo Park, CA 94025 

 
 

 

REQUEST FOR QUALIFICATIONS (Project #1763.0)                                Bayfront Recycled Water Facility Project 

September 18, 2023 

  

 



REQUEST FOR QUALIFICATIONS (Project #1763.0) 

Page ii of ii 
Bayfront Recycled Water Facility Project 

            September 18, 2023 
[...]
Park and portions of the Cities of East Palo Alto, Redwood City, the Towns of Atherton, Woodside and 
Portola Valley and portions of Unincorporated San Mateo and Santa Clara Counties. The raw wastewater 
collected by the District is conveyed to Silicon Valley Clean Water (SVCW) where the wastewater is 
treated and discharged or reused.  
 
West Bay Sanitary District (District) is implementing the “Bayfront Recycled Water Facilities Project” to 
construct a satellite facility at its decommissioned Bayfront WWTP site, recycled water distribution 
pipeline, and influent wastewater pumping station and force main. The purpose of the project is to offset 
potable demands and deliver recycled water to users in the Menlo Park-Bayshore Area.  The District is 
pursuing a recycled water facility with an initial product-water capacity of approximately 0.6 MGD, with 
provisions to expand this capacity to up to 1.0 MGD in the future. Also of note, the District is planning a 
levee improvements project for improved flood protection and environmental benefit that will be 
consturcted on and around the same site as the future treatment plant, which will likely require 
coordination. 

 
In 2014, the District completed a Recycled Water Market Survey, including a preliminary market and 
recycled water supply assessment and evaluation of three conceptual alternatives to provide recycled water 
to customers and assess overall feasibility of adding recycled water to the available water supply portfolio. 
As a result of the market survey, the District proceeded with design and construction of a satellite treatment 
plant at Sharon Heights Golf & Country Club (SHGCC) to provide recycled water for irrigation at the golf 
course, Stanford Linear Accelerator Center (SLAC), and other customers in the area. The facility began 
operations in March 2020.  The District has since prepared a Bayfront Recycled Water Facilities Plan 
(Woodard & Curran 2019) to evaluate implementation of a recycled water facility project in the Bayfront 
area. The proposed Bayfront Recycled Water Facilities Project is a result of these initial planning efforts. 

 

2.2 District Owner's Advisor 
 

The District has retained Woodard & Curran to serve as the District's Owner's Advisor. In this capacity, 
Woodard & Curran and its subcontractors will provide technical and procurement support services for the 
Project, including, but not limited to, assisting in the evaluation of the SOQs and development of the 
indicative design concepts and specifications for the RFP. 

 

2.3 Project Objectives 
 

The primary objectives of this Project are as follows: 
 

• To design and construct the infrastructure (described in Section 2) necessary to convey raw 
wastewater to the satellite treatment plant and highly treated wastewater from the satellite 
treatment plant to recycled water customers. 

• To complete all project elements in a timely manner, allowing delivery of water no later than 
September 2026. 

• To harness the benefits of the Design-Build approach to achieve a high-quality, innovative, cost- 
effective solution. 

• To comply with all permitting requirements. 

• To effectively and efficiently allocate project risk to the party best able to manage that risk. 

• To leverage the District’s investment in the existing recycled water treatment facility at the Sharon 

Heights Golf & Country Club to inform the design of this new project. 



REQUEST FOR QUALIFICATIONS (Project #1763.0) 

Page 4 of 33 
Bayfront Recycled Water Facility Project 

September 18, 2023 

 

West Bay Sanitary District 
 

 

• To serve as a model for future District Design-Build projects as well as other water reuse projects. 
partnerships. 

 
The District encourages the utilization of small businesses and disadvantaged business enterprises by the 
DB Entity during Project design and construction. More details will be provided in the RFP. 

 

2.4 General Concept of Design-Build Project Scope of Services 
 

The DB Entity will be responsible for all design-build services comprising this Project, including, but not 
limited to implementing the five (5) Project scope elements as identified below, and providing the design, 
construction, project management, surveying, geotechnical investigations, scheduling, quality control, 
inspection, laboratory testing, permitting, procurement of all labor, materials and equipment, and any 
other work and services that can be generally identified through start-up and acceptance of the Project by 
the District. Any adjustments by the District to the Scope of Services described below will be identified in 
addenda to this RFQ, or in the RFP. The detailed technical requirements for the Project are being 
developed and will be presented in the RFP. The presentation of Project elements, Scope of Services and 
technical requirements in the RFQ is to convey to interested Respondents a general understanding of the 
Project only and is not necessarily indicative of the final RFP requirements. All documents provided as 

part of this RFQ are provided for informational purposes only.  
 

Project Element 1: Construction of Bayfront Recycled Water Facility 

 

The District has selected a site for the Bayfront Recycled Water Facility (RWF) at the 
decommissioned Bayfront Wastewater Treatment Plant (WWTP) located adjacent to Bedwell 
Bayfront Park. The proposed Bayfront RWF would operate year-round and occupy an approximately 
3,500 square foot area just west of the decommissioned WWTP and would be sized to produce up to 0.6 
MGD of recycled water (approximately 672 acre-feet per year) in it’s initial configuration, although the 
District has determined that the facility shall be expandable up to 1.0 mgd.  
 
Potential uses for the recycled water include irrigation, commercial cooling towers,  other industrial uses, 
firefighting, public fill stations, and toilet flushing. The water quality required from the Bayfront RWF for 
the identified uses is specified in Title 22 of the California Code of Regulations as “disinfected tertiary 
recycled water.” 
 
The major components of the Bayfront RWF are anticipated to include, but are not limited to, an influent 
flow diversion structure, grit removal/cleaning, dual fine screen, equalization basin and return pumps, 
membrane bioreactor (MBR), odor control system, electrical and supervisory control and data acquisition 
(SCADA) system, standby generator(s), sampling system and laboratory testing areas. MBR systems 
typically consist of an anoxic basin with mixers and feed forward pumps, aerobic basin with mixer and 
feed forward pumps and diffusers, membrane basins with membrane cassettes, permeate pumps, and 
chemical cleaning systems. In addition, and based on operation of the existing recycled water facility at 
SHGCC, the District is currently investigating requirements for a supplemental color removal process for 
the Bayfront treated effluent if it is determined that tannins in the influent water may lead to tinting in the 
finished water.   
 
The District currently utilizes the Veolia “LEAPmbr” treatment system at the SHGCC satellite 
treatment plant and is satisfied with the operation of this system.  The Bayfront RWF will utilize 
the Veolia “LEAPmbr” system or equivalent. Treatment processes will be further specified in the 
RFP. The DB Entity shall be responsible for completing the design and construction of the Bayfront 
RWF in accordance with the pre-design and technical specifications described in the RFP. 
 

Project Element 2: Raw Water Pump Station and Force Main 

 

Raw wastewater would be diverted to the proposed Bayfront RWF by a new influent pump station (IPS) 



REQUEST FOR QUALIFICATIONS (Project #1763.0) 

Page 5 of 33 
Bayfront Recycled Water Facility Project 

September 18, 2023 

 

West Bay Sanitary District 
 

 

which would be located near the SVCW’s existing Menlo Park lift station at the intersection of Bayfront 

Expressway and Marsh Road. The IPS will follow WBSD standards and will  consist of a wet well with 

Flygt submersible pumps and above ground controls/drives, and be configured as a passive diversion, 

which means that sewer flows will passively bypass the station (and treatment) when they exceed the 

pump station flow requirement or when the station is not in operation. Equalization will be constructed as 

part of the RWF to allow the District to maximize recycled water production relative to diurnal 

wastewater flow patterns.  

 

The influent force main would connect the influent pump station to the Bayfront Recycled Water Facility 
headworks.  The DB Entity shall be responsible for completing the design and construction of the IPS and 
influent force main in accordance with the pre-design and technical specifications described in the RFP. 
A geotechnical report will be provided for the Bayfront site, compiling known subsurface data. 
 

Project Element 3: Recycled Water Distribution Pipeline 

 

The recycled water distribution pipelines would consist of approximately 14,500 LF of pipe along Marsh 
Road, Constitution Drive, Chilco Street, and Hamilton Avenue. See attached Figure 1, next page. 
Approximately 2,600 LF of distribution pipeline already exists along Chilco Street between Constitution 
and Hamilton Avenue, and the new constructed pipeline would connect to this existing distribution 
pipeline. It is anticipated that the new distribution pipeline will require at least four easement crossings: 
Caltrans crossings at Bayfront Expressway (SR 84) and Willow Road (SR 114), a Dumbarton Rail 
Corridor crossing on Chilco Street, and a PG&E high pressure gas line crossing on Hamilton Avenue at 
Sevier Avenue.  Preliminary utility investigations are underway.  The DB Entity shall be responsible for 
completing the design and construction of the distribution pipeline in accordance with the pre-design and 
technical specifications described in the RFP. 
 
Project Element 4: Storage 

 

Storage facilities are currently anticipated to consist of two, 0.5 million gal (MG) recycled water storage 

facilities.  The “onsite” storage facility  will be located adjacent to the Bayfront RWF near Marsh Road 

and will be incorporated into the footprint of the RWF.  The DB Entity shall be responsible for 

completing the design and construction of the onsite storage facility in accordance with the pre-design 

and technical specifications described in the RFP.  The second, “offsite” tank site will be located in the 

distribution system, and has preliminarily been sited at the location shown in Figure 1.  The offsite 

storage facility will be designed and constructed by others, but the design will require coordination with 

the DB Entity design of the onsite storage and pumping facilities to ensure proper operation of the 

system as a whole.  

 

Project Element 5: Color Removal Process (As required) 

The potential for visible color issues in the recycled water produced at the Bayfront RWF has recently 

become a concern for the District based on operational experience at the SHGCC satellite treatment 

facility. The District believes the color to be organic matter-derived, specifically tannins in the influent 

wastewater than are not fully removed by the treatment process.  The District will conduct additional 

investigations to determine the origin of the color and potential treatment processes for consideration by 

the DB Team. The treatment process will include provisions for nanofiltration (NF)/reverse osmosis 

(RO), but may also include granular activated carbon, ion exchange, coagulation/filtration, ozonation, 

chemical treatment or no supplemental color treatment. Results and recommendations from of the 

current investigation will be included in the RFP. As determined by the results of this testing, the DB 

Entity shall be responsible for completing additional investigations and the design and construction of 

color removal facilities in accordance with the pre-design and technical specifications described in the 

RFP. 



West Bay Sanitary District 
 

 

 



REQUEST FOR QUALIFICATIONS (Project #1763.0) 

Page 7 of 33 
Bayfront Recycled Water Facility Project 

September 18, 2023 

 

West Bay Sanitary District 
 

 

 
Permitting 

In addition to the Project elements, the DB Entity shall be responsible for applying and for and complying 

with various permits for the Project. The DB Entity shall be solely responsible for application and 

acquisition of specific construction permits that will be detailed in the RFP. The RFP will contain 

detailed information concerning the status of each required permit, and the DB Entity's responsibilities 

with respect to permit application, compliance, reporting, etc. 

 

2.5 Project Estimate and Funding 
 

The Project budget for design and construction services is estimated to be approximately $56 million. 
The Respondent shall determine the actual costs for the specific scope of services that will be described 
in the RFP. The District will be open to considering appropriate methods of reducing costs without 
sacrificing quality or timeliness of Project completion. The District is pursuing State Revolving Fund 
(CWSRF) funding for the Project, which may require compliance with the Davis-Bacon Act, the 
American Iron and Steel (AIS) provisions, Disadvantage Business Enterprise (DBE) program 
requirements, and potentially other requirements. These requirements will be described in the RFP. 

 

2.6 Project Schedule 
 

The DB Entity will be responsible for all necessary detailed engineering; construction; equipment; 
commissioning; and other services needed to deliver water by September 2026. Assuming there are no 
uncontrollable circumstances and timely negotiation of the DB Contract, the DB Entity can expect a notice 
to proceed in March or April 2024. 

 

2.7 Business Terms and Conditions 
 

The DB Contract will be included with the RFP. The District reserves the right to amend, modify, 
supplement, or delete any of these principles in the DB Contract prior to execution. 



REQUEST FOR QUALIFICATIONS (Project #1763.0) 

Page 8 of 33 
Bayfront Recycled Water Facility Project 

September 18, 2023 

 

West Bay Sanitary District 
 

 

 
 

3. Section 3 – Design-Build Services 
 

3.1 General 
 

As noted in Section 1, and more specifically defined in the RFP to be provided to Shortlisted 
Respondents, the DB Entity will provide design and construction services to complete the Project. 

 

Design services shall generally consist of the following: 

• Develop the Project execution plan, including Project schedule. 

• Develop/complete the engineering design (including, but not limited to, preparing and 
submitting intermediate design review packages) and value-engineering activities in 
conjunction with District. 

• Support the application of and demonstrate conformance with the existing and future 
required permits. 

 

Construction services shall generally consist of the following: 

• Procure equipment and subcontractors. 

• Secure necessary construction permits and perform construction permit compliance activities. 

• Support the application of and demonstrate conformance with the existing and future 
required (non construction) permits. 

• Construct the Project. 

• Conduct startup, commissioning, and performance/acceptance testing. 

• Final permitting and regulatory approvals, as defined in the RFP. 
 

3.2 Roles and Responsibilities 
 

District: The District will cooperate with the DB Entity and will fulfill its responsibilities in a manner 
to facilitate the DB Entity’s timely and efficient performance of services. District responsibilities will 
generally include the following, as ultimately defined in the RFP and the DB Contract between the 
District and DB Entity:  

 

• Review submittals and provide comments to DB Entity. 
 

• Furnish designated studies and provide pertinent data and information regarding the Project, 